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i Ed A7 A R A4 M AMEST35 7.6V 3300mAh 25. 08Wh
#f du 5 AR Chinese
Name of Sample | 5 Rechargeable Li-ion Polymer Battery AMME3735 7.6V 3300mAh 25.08Wh
English
5 1118020143
Sample No.
Py TRHR A AT
Consignor /
b ¥l TR AR A R A
Manufacturer Ningbo Veken Battery Co., Ltd.
ol ik B (TR EEMME T ROAUAET)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
H 7 Ak BAE (GeTaBiyamyduh RS ArET M)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
=R AND . .
Ao B 0 Y0 K R4
Appearance Black Plastics cement and plastics film shell
Y vl 5 b4
Hond 2 B2 2018-02-26 AR B B 2018-03-14 ~ 2018-04-12
Accepted Date Test Date
Al B T BRSNS $ s s phds ARG B M 1L 78 F ;SO
) Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
SN, EFESREBOE CcTRKREYEmMENY KRR AEFI
ST/SG/AC. 10/11/Rev. 6 38. 34RHEE K,
| £k The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
AR H W (Date) . 2018-04-12
i AT 75 Hi 4 FE it ZH Rechargea ¢ "
iz 7 ¢ H
Comment
=
=
k31 X e L ey
Consignor &% %ﬁ 0e1s
Addrgess Post Code
Pt e L -
Approver: w1t Checker: Compiler: 3
RE

Title:

A& TREI (Vice chief engineer)
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ey T ANIE: K FTT }?* B R % s
pog | BURREA | ARRESIAERT | emmr | pAsn | i
ame o ,
No. Clause: Nkt aF StardEn Test Result | Conclusion | Remark
ltems
1}%{%51 «}J‘H‘-T‘im—t}%i&ﬁh%ﬂzﬂ‘(%%%éﬁﬂﬁ:‘iﬁ
. \ FAY ST/SG/AC. 10/11/Rev. 6 38,3 RHT. 1 W |
%Eﬁm UN Manual of Tests and Criteria /L]‘ﬁ?& : A
1 ; See Appendix 1 = /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.1 Passed
simulation )
BEETE (T fab T gy waREr
HIR T ST/SG/AC. 10/11/Rev. 6 38.3 WHT.2 | W jfz% 2
2 e UN Manual of Tests and Criteria See Appendix 2 A /
Thermal test ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2 ’ Passed
2 € e e T 03 i R B TR ﬁﬁﬁ%ﬁwﬁ‘ﬂ’_
o Ty ST/SG/AC. 10/11/Rev. 6 38.3 RIET. 3 | W 3
3 . ﬁljj UN Manual of Tests and Criteria See Appendix 3 iy 1.4 /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed
BEATE LT ek timi W s B mErdy
it F) ST/SG/AC. 10/11/Rev. 6 38.3 KT 4 | Wb 4
4 UN Manual of Tests and Criteria See Appendix 4 P .8 7
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 e
Passed
HAH (LT R R T R Ak
YN % TH) ST/SG/AC. 10/11/Rev. 6 38.3 HHT.5 | W 5
5 UN Manual of Tests and Criteria See Appendix 5 {:ﬂ% /
External short |s7/sG/AC.10/11/Rev.6 Section 38.3 Test 1.5 Pl
circuit
%cﬁ% [E «5‘%311@Fﬁ%%f&ﬁ%@ﬁ{ﬂﬁ;ﬁﬂmﬂﬂi
= FAF) ST/SG/AC. 10/11/Rev. 6 38.3 RIGT.6 | Wk 6
6 HrIE UN Manual of Tests and Criteria SEE{ :ﬁpendix i ey /
Crush ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Passed
BEAE (LT REREBEHMAEBS WAk
rhe FY ST/SG/AC. 10/11/Rev. 6 38. 3 REET. 7 W 7
ﬂ:j‘l"ﬁﬁ‘ UN Manual of Tests and Criteria vk el 7 Fas
7 See Appendix 7 (& /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 Brcsei
BAE LT aRmpEin gt g;mnff;e?ﬁ
. FMY ST/SG/AC, 10/11/Rev. 6 38.3 HRIET. 8 % 8
gﬁ%ﬂm]@' UN Manual of Tests and Criteria jju“'& ; A
8
Forced discharge |51/So/Ac. 10/11/Res. 6 Seotion 383 Test T.8 | cc /Prendix 8 - /
Js ev., ectlion Jao. . es . PaSSCd
KM IR Lt WEEIR AL 22°C-23°C ; BRI AL /%
Test Environment Ambient temperature:22°C-23°C;Ambient humidity:/%
Condition
A B /
N Test Item —
e 3 = i\
Subcontracted Test raEHE | £ #F / R /
Condition Subcontracted | Name Post Code
Laboratory Hik / W, 7% /
Address Tel

——_J‘

I~d % .4
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A% 1 WMAE LA | AR
No. Name of Test Items Altitude simulation
; . PRI Befor R JE Aft -
Hf | SRS ffﬁ\ T AR Al |5 gap ik | M4 RE | S
Y5 Sample Status RE Vil Y RE Fr -8, /& | Mass Loss | Residual |3
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% g v 1% 1% Event
o 113. 13 8. 58 113. 12 8. 58 0. 01 100.00 | O
M2 | g 113. 32 8. 58 113. 30 8. 58 0. 02 100.00 | ©
003 | eacvordRl | 11312 8, 58 113.11 8. 58 0.01 100.00 | ©
Wa | e 113. 33 8. 58 113. 32 8. 58 0.01 100.00 | ©
005 | goocmnar® | 113.28 8. 58 113. 27 8. 58 0.01 100.00 | ©
006 | mriaoms | i g 8. 58 113. 85 8. 58 0. 02 100.00 | ©
007 | poncicmERE o | 112.97 8. 58 112,95 8. 58 0. 02 100,00 | O
008 | poercmBAL o | 113.59 8. 58 113. 57 8.58 0. 02 100.00 | ©

J—Fﬁq FTMS space intentionally
—L.F left blank

o

&ii. L-wiR VR4 D-EAR R-2EE PRk O-RR. LARA. MR, B LAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5% 9 BRAA LA | IR
No. Name of Test Items Thermal test
; . KA Beforc PG Aft
po |  Maws [OEW Bl | KBEAMC | gpiax) sieem
VR Sample Status RE |k JEE | FFE/E| Mass Loss| Residual | L
Sample Mass ocv Mass ocv OCV |Other
No. ‘g v /g AY 1% /% Event
1CYCSER TR ;
0L | =R o | 11812 8. 58 113. 05 8. 42 0. 06 98.14 | ©
1CYCSE4 7R
002 | jiiememE o | 113.30 8. 58 113. 24 8. 43 0. 05 98. 25 0
03 | spiimeER L | T80 8. 58 113. 04 8. 43 0. 06 98. 25 0
064 | yeiiin | 13382 8. 58 113.25 | 8.42 0.06 98.14 | o
50CYCHEA TR .
S | wrenr e | T 8. 58 113. 20 8. 43 0. 06 98. 25 0
0OV CR AT -
006 | sopmed | 118.85 8. 58 113.78 8. 43 0. 06 98. 25 0
007 | peoicmERE o | 11205 8. 58 112.89 | 8.43 0. 05 98.25 | ©O
808 | peigek® | 113,57 8. 58 113. 50 8. 43 0. 06 98. 25 0

\[ 1= 2g 2|This space intentionally
i I‘iE left blank

E =

£ii. LB V-BA D-FK R-AEE PRk 0-Rik. LRA. LMK, LHEE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B ; RMAA LA | R
No. Name of Test Items Vibration
] T s - ]
PR B2 R A RIEH Before R JE After FEmE | # ﬁ“ﬁ B | i
% Sample Status nE FE#wEl RE Fr#& &, /% | Mass Loss | Residual | 3
Sample Mass oCcv Mass ocv ocv Other
No. g A% /g v /% /% Event
001 | ectomdme o | 113.05 | 8.42 | 113.06 | 8.40 0.00 | 99.76 | o
002 | jpeircmEml | 113.24 | 8.43 113.25 8. 41 0. 00 99. 76 0
005 | innes® | 11304 | 8.43 113.06 | 8.40 0.00 | 99.64 0
004 | olromER® | 11325 | 8.42 113. 28 8. 40 0.00 | 99.76 0
005 | sumencer® | 113.20 | 8.43 113. 21 8. 40 0. 00 99. 64 0
006 | gooocici®e | 113.78 | 8.43 | 113.80 | 8.40 0.00 | 99.64 | o©
007 | oecmsss o] 11289 | 843 | 112.91 8. 40 0.00 | 99.64 0
008 | soarrie®® | 113.50 | 8.43 113. 53 8. 41 0.00 | 99.76 0
j\fF%i FTh is spa{;(;f nbl,le:;ntki onally
£k LR V-IRA D-FRR R-AE PRk 0-Aik. LRHA. LK. RAEE. LAK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

=  TUgpeee. e, @
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

6/11
A5 g AR E & AR it
No. Name of Test Items il
a1 TN S A
RITA] Bef BRIT/E Aft 2
55 Samiol St;us RE | FHRYE| AT FFE&d, 5 | Mass Loss | Residual | BL%
Sample P Mass ocy Mass ocv OCV | Other
No. /g AY g AYS /% 1% Event
1CYCTEAFE :
001 | jeyeraeer® | 113.06 | 840 | 113.08 | 8.40 0.00 | 100.00 | o
002 | jocraeent ] 11325 | 841 113.27 | 8.40 0. 00 99.88 | o
003 | opemrrt | 113.06 | 840 | 113.08 | 8.40 0.00 | 100.00 | o
004 | oo h® 0| 113.28 | 840 | 113.29 | 8.40 0.00 | 100.00 | o
005 | soverird | 113.21 | 840 | 113.23 | 8.40 0.00 | 100.00 | o
006 | spveran® | 113.80 | 840 | 113.82 | 8.40 0.00 | 100.00 | o
007 | soovercan® | 112001 | 840 | 112.92 | 840 0.00 | 100,00 | o
08 | s | uass| &a 113.54 | 8.41 0.00 | 100.00 | o
y\_FﬁE‘Thjs spal(:eeﬁi r}l)tle::liionally
&d: Ltk V-RA D-MRk R-284 F-R2K 0-LMk. LRA. LMK, LEE. Biek,

¥ At B

. PFd
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71l

A 5 R B A H196 B

No. Name of Test Items External short circuit
7}‘% o b % ;F-f- e ?& M:f iﬁilﬁfcﬁlj%ramre _}E_%% %
Sample No. Sample Status ‘ C p Other Event

001 lLYéclygﬁffEﬁged 58.7 0

002 ICYéCESﬁfﬁigcd 58.8 0

003 ICY(]?CI{E];—??ZEEged 58.8 Y

004 lCYéC?Eﬁfz}EEgcd 58.9 Y

005 50632?&??&3@ 58. 6 0

006 50C38C¥§ﬁjﬁﬁigcd 58.5 0

007 50C$gcggﬁ?§1$ged 58. 7 0

008 50(:38%5%1?3}612%@;@ 58.5 0
MTTE This space ir{)t;nntkionally left

oz DMk RARZL AKX 0-LMk. ALK, RAE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

r
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Sud ; BNAR LA | B
INg: Name of Test Items Crush
£ v ¥
Hath 5 H k2 M#;wfz@ﬁmmﬁ S
Sample No. Sample Status ax. xtcrnfatc emperature Cifer Byed
1CYC 50%A¢ 5
oo 1CYC 50% Capacity 22.3 0
1CYC 50%%cHt
b 1CYC 50% Capacity 22.4 0
1CYC H0%AFHE
ol 1CYC 50% Capacity 22. 4 0
: 1CYC 50%4 %
Lz 1CYC 50% Capacity 22.3 0
013 1CYC H0%AE 99, 1 .

1CYC 50% Capacity

This space intentionally left
blank

LIFEA

&ix: DR P-AZK 0-RfER. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

L GEVANG " ‘S 4
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5 7 HmMAE LA | R

No. Name of Test Items Overcharge
el g AR A H A F
Sample No. Sample Status Other Event

o 1610 o1y ahatges 0

o1 1010 ety sbatged 0

016 lCYéCEE???EzES%ged 9

017 lCYéCﬁgfﬁﬁzzEjiged 0

018 5GC38CEEf§fézE§iged O

019 SOngczgiﬁftzE:§ged .

020 s00%0 iy aparied 0

021 GOLAD Folis Jossid 0

This space intentionally left blank

)i

&k D-MAAK F-AE K O-FARR. TALK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

Wr W

h W4



LA T AR AR s
o R A -k s

SRICI Testing Centre Test Report—Appendix 8 NO. 1118020143

10/11
B 8 AR A 4 A il
No. Name of Test Items Forced discharge
e R 2 STLE
Sample No. Sample Status Other Event
e
022 1cYc 11%?? jd:i}fcf‘arged 0
023 1CYC£§EE&??E%i§irged 0
024 1CYC llgflclﬁji%\iﬁf;hgarged 0
025 1CYC 1]“CquClﬁjrz?’cIj\zi}‘l-sf[cﬁltliarged 0
026 ICYCﬁgﬁgf?%i%gfzrged O
027 1CYC 1ITClJYlClJ,jﬁ%iﬁ:f{(jhﬁ.alrged 0
028 1CYC 1[C quCl};é{Eifgch}?arged 0
029 1cYC lltu\{l(fjﬁé:lﬁfi?wged 0
030 1cyc chLl\iijf%iﬁi{cf‘arged 0
031 1CYC Ilglyﬁ%?ihz{c?arged O
032 5OCYCUOFCqucljfﬁﬁchEarged 0
43 50CYC‘?OIFJIICJ?%E(CEE;rgEd 0
034 50CYL§OI?L1Y1(:1?%iﬁ§cEEargOd 0
035 5 OCYC5 [;FUYICIT ﬁffc?ar ged 0
036 5ocyc5(::CuY1C1§6%ifiﬁm o 0
———
037 5ocyca(;gﬁjf§i}fcfarged 0
038 5ocvéq?gjyliaj§f§ij§{czﬁirged 0
039 50cygﬁgiii?€i€§§irged 0
040 5OCYC5?7CL}JIC1§§1?CEE&rged 0
041 SOCYS?Sﬂii?éi%ifirged 0

&iE: D4R F-- KO-k, TAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

ek W'
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{23 45867 89 HO 11 12 13 14 15 16 17 18 19 20 21 22 23 24 35

i Wb it
il | e It

Bt Rechargeable Liion Polymer Battery
¥t Model: AMMEST35 8
Kii1 Rafed ty: 3300mAh / 25,08Wh c

6

stk o 5 Ptersk



